
Replacement Parts Illustration for Model HW93642 & HW93652 (refer to parts list on page 7)

6

Figure 2 - Parts Illustration for Model HW93642 & HW93652

1

11

7 8
9

32

12
13

14

5

4
10

38

35

33 34

37 3637

16

15

24

18

21

19
20

22

17

32
29 40

25 26

31 30 28

39

27

Frame Section

Hydraulic Unit Cross Section Handle Assembly

Hydraulic Unit Base

One-Piece
Handle

23

6

All Tool
Highlight



7

Replacement Parts List for Model HW93642 & HW93652 (refer to parts drawing on page 6)

Item
Part Number

Description Qty
HW93642 HW93652

1 231583 Caster, 2.5 x 1.25 2
2 201115 Lock Washer, 3/4 2
3 219451 Hex Nut, 3/4-10 2
4 231584 Caster Assembly (includes items 1 - 3) 2
5 201806 Retaining Ring 1
6 201805 Retaining Ring 1
7 214557 Retaining Ring 2
8 204324 Flat Washer, 3/4 2
9 234678 Wheel, 3.75 x 2 2
10 234677 Front Wheel Assy (includes items 7 - 9) 2
11 234956 Hex Head Bolt, 3/8-24 1
12 239304 239312 Saddle 1
13 221408 Cotter Pin, 1/8 1
14 243618 Return Spring 2
15 N/A Pump Piston 1
16* N/A Retaining Ring 1
17 N/A Pump Sleeve 1
18 N/A Spring 1
19 N/A Pump Sleeve 1
20 N/A Pump Cylinder 1
21* N/A Back-up Ring 1
22* N/A U-Cup 1
23 N/A Retaining Ring 1
24 890-021-666 Pump Assembly (includes items 14 - 21) 1
25* 230301 Heel Plate 1
26* 221318 Screen 1
27* 221748 Quad Ring 1
28* 228256 U-cup 1
29* 218043 Release Valve 1
30* 233917 Plastic Spring 1
31* 216143 Gland O-ring 1
32 248731 Universal Assembly 1
33* 203196 Ball, 5/32 dia 1
34* 203198 Ball, 7/32 dia 1
35* 203201 Ball, 5/16 dia 1
36* 204842 Gasket 1
37* 201733 Plug 2
38* 234957 234961 1 pc. Handle Assembly 1
39* 248721 890-005-010 Power Unit 1
40 6420-10000-000 Air Vent Screw Assembly 1
* 248949 Repair Kit for Hydraulic Unit -

All Tool
Highlight

All Tool
Highlight

All Tool
Highlight


